



Best Service of Testing

Certificate of Compliance

Certificate Number : SHBST2011051004YSC-2

Applicant : JiangSu AiMoSheng New Material Co., LTD
Hangji Town, Yangzhou City Jiangsu Province

Manufacturer : JiangSu AiMoSheng New Material Co., LTD
Hangji Town, Yangzhou City Jiangsu Province

Product : EMERGENCY BLANKET

M/N : 12 μ , 18 μ , 20 μ , 23 μ , 25 μ , 30 μ , 40 μ , 45 μ , 50 μ

Test Standard : EN 1497:2007

The EUT described above has been tested by us with the listed standards and found in compliance with the council LVD directive 2006/95/EC. It is possible to use CE marking to demonstrate the compliance with this LVD Directive.

The certificate applies to the tested sample above mentioned only and shall not imply an assessment of the whole production. It is only valid in connection with the test report number: SHBST2011051004YSR-2.

CE



Shenzhen BST Technology Co.,Ltd.

3F, Weames Technology Building, No. 10 Kefa Road, Science Park, Nanshan District, Shenzhen, Guangdong, China

Tel: 86-755- 26747751-3 (100 lines) Fax: 86-755-26504032 <http://www.bst-lab.com>